QF 1510 (B)

Certificate of Conformance

PACKING SLIP
SHIPPER H2118

FIBRISTOL [~=T=<===T=
- ‘ 3 96.4
-
Industries |e=
FED EX
830 E. LAMBERT ROAD / BREA, CA 92821 / (714) 8904121 o
B E AEROSPACE INC. B/E AEROSPACE
Sold CONSUMABLES MGMT, Ship 9835 N.W. 14TH
To PO BOX 025263 To  MIAMI, FL 33172
MIAMI, FL 33102-5263
Cust, No.| Our Order | Date Ordered Customer P.O. No. Salesman No. Freight Charges F.O.B. Point
49505 | 065887 | 01-31-13 |oOMRVe7 48 *| SHIP POINT *
Line | QUantty | o Number Description Quantty Bevviouss, Sh60sd | Quantity Shipped
Order (Due 1)
01 22,000 871881 |NAS1473A5 BSN1473-5 11,003 5,736
(BSN1473-5 NAS1473A5 (& ASK) )
ECCN : 9A991d Schedule B # 7318-16-0000
PO ITEM 001
REV 10
CHEMICAL & PHYSICAL CERTS AND C OF C REQUIRED
LOT F1811 5,736
o
Special Instructions: '

We Hereby certify the referenced order(s) conform to the requirements of the applicable
drawings, standards and specifications. Evidence of compliance is retained on file.

=

Rick Kuhns.

Q.A. Director

MANUFACTURED IN U.SA.

PRINTED 10-25-2013 AT 9:10

NEXT TO LAST ORDER LINE.

LYONS, MONI




BRISTOL

industries

630 East Lambert Road

P.O. Box 630/Brea, California 92822-0630

Tel: (714) 990-4121 Fax: (714) 529-6726

LOT #: F1811

CERTIFICATE OF CONFQRMITY
CHEMICAL & PHYSICAL

TEST DATA

Materials Testing

NDT

NAS1473A5

Customer Drawing: NAS1473A5K Revision: 10
Bristol Part No: BSN1473-5 ‘Manufacture Date: ~ 10/25/13
Performance : NASM25027 ‘LotQuantty : . 5736
o : h 'ﬁ. Bostiabry b beiBred
~Ro‘q‘ulhmm g Sample Size -5 | Push-Out=125 | Torque-Out = 160
Samples 1 R LS. TR T i i
Push-Out 125 125 125 125
Torque-Out 160 160 160 160 160
.‘_,Comp'onont 1l ; ‘Brisid
‘Requirements i QC. Number .
e, T Cad Plate
‘_,‘:ﬂb‘i’g% 50" 1050 CS 28313 ';‘:r' per L::,e sas70
LRt Bl Per AMS-QQ-P-416 A
i i ; AMS 5085 Lab Tested sl Type I iy
Class 2
Sample
Material Conforms Conforms Conforms Conforms
AN G085 Traceability NADCAP NADCAP NADCAP
Material / Mill Certs Bristol Bristol Bristol Bristol Bristol

; Requimd Min.
Sample No. LBS
1 7760 3
4 7760 5 7760 L6 7760
v 7760 8 7760 e 7760
10 7760
Required Load 185 IN-LBS
Sample Size 10 PCS
Time 23 HOURS
Refer: QI-1602 Page 1 of 2 Form QF1603(A)




BRISTOL

industries

630 East Lambert Road

P.O. Box 630/Brea, California 92822-0630
Tel: (714) 990-4121 Fax: (714) 529-6726

LOT #: F1811

CERTIFICATE OF EONFORMITY
CHEMICAL & PHYSICAL

TEST DATA

Materials Testing

Nadcap .

Swissasauyg reonwag)

Companent e
Requirements = - Mateilal.
MPI Cad Plate
Dome C1050 CS 28232 per per
(Shell). i ge; . ASTM-E-1444 AMS-QQ-P-416
oy 085 Lab Tested Type I
Lot # E4327 Sample Class 2
. - Conforms Conforms
Conformance AMS 5085 Material Traceability NADCAP NADCAP
( Source Material / Mill Certs Bristol Bristol Bristol
[ Component - Bristel T
Requirements Materal Q.C. Number Finish-
7075 Chemical
Washer per adis Conversion Coatings MIL-PRE-6855
(Seal) AMS-QQ-A-225 Lab Tested per
Lot # E4332 MIL- c 5541
Conformance AMS-QQ-A-225/9 Material Traceabilty T Conforms
Source Material / Mil Certs Brmiol Brleiot PMR # 272574
Comments:

Parts have been produced, sampled, inspected, and tested in accordance with customer purchase order and/or referenced
specifications and conform to all requirements unless otherwise specified.

Unless otherwise specified, specifications are to the latest revision. Test methods are in accordancevwnh the latest revisions
of NASM-1312 Fastener Test Methods if not specified by the customer. Any deviations to specifi catlbn or customer purchase
order requirements relative to testing have been resolved in writing with customers prior to shmment

This certification relates only to the item(s) tested and shall not be reproduced except in full.
The recording of false, fictitious or fraudulent statements or entries on this certificate may be

punishable as a felony under federal law.

Review and Signature by one (1) of the following Authorizes this certification

Karen Day Certification Administrator

Rick Kuhns, Quality Assurance Manager

|
|

Angie Figueroa, Certification Administrator

Gus Marquez, Final [nspection Supé

Brvisor

Refer: QI-1602

Page 2 of 2

Form QF1603(A)




BRISTOL

industries

CERTIFICATE OF CONFORMITY
CHEMICAL & PHYSICAL

TEST DATA
630 East Lambert Road
P.0O. Box 630/Brea, California 92822-0630
Tel: (714) 990-4121 Fax: (714) 529-6726
TORQUE EFFECTIVITY TEST
NUT PART # : BSN1473-5XN BOLT USED: NAS9705
LOT#: E4320
MAX INSTLN. & REMOVAL: 60.0 IN-LBS MIN BREAKAWAY: 6.5 IN-LBS
SEATING TORQUE: N/A IN-LBS 1st CYCLE: N/A
o —T - S CYCLE o
SAMPLEI‘__ R 7 15
- T [ e R | 1 |8 | R | e | R | 1 | 8 | R | I B | R
- 1 I 520* 50.0| 550/ 320/ 320/ 300/ 300/ 300/ 280
2 1 35.0{ 40.0 42.0 34.0 34.0 34.0 30.0 30.0 28.0
Y 3 Y 50.0‘ 50.0 50.0 38.0 34.0 33.0 30.0 28.0 30.0
4 ‘_35.0 25.0 20.0 28.0 220 24.0 20.0 20.0 22.0
5 500/ 450| 47.0] 280 28.0| 200 240/ 220 240 |
| 6 45.0 42.0 45.0 30.0 32.0 20.0 28.0 28.0 28.0 J
[ 7 50.0 45.0 50.0 32.0 30.0 30.0 30.0 26.0 27.0
| 8 | 470| 440| 490/ 300/ 300/ 300 300/ 260, 220
}9 550 550/ 500/ 360/ 380/ 360 320/ 280 300 !
10 51.0 47.0 49.0 30.0 37.0 36.0 38.0 34.0 340 l |
% 1| l
2 |
13 I
14
15 Al
18!
(AL i o
| 1
18
20 | o
|21
L L (-
23 | D
| 24 S E—— ] o e
_275
26 il . 1
2 | . N [NV (SR —
REMARKS:

Page 1 of 1

Materials Testing

FORM QF 1603(A)




PRECISION MFG. & RUBBER CO., INC.

o)

Date lOlMOlS-

Cbnformance Certificate for Material Shippéd

The PMR - Precision Mfg. & Rubber Co. hereby certifies that all materi :s used in the

manufacture of parts called for on purchase order no. _____ 612026-77068

received fromnmt alvln&l "--*h' “‘.'I"-"':"W nform to the

material specifications indicated in drawings or specifications as called for on the said
purchase order. Test reports are on file with us or with our suppliers for examination and
indicate conformance with applicable specification requirements.

The PMR - Precision Mfg. & Rubber Co. also certifies that the parts listed below shipper

no. 272574 - are manufactured in accordance with the material
specifications called for on said purchase order that are current on the date on which
the order was accepted.

S8 4Q2013(101F) R




Gibbs Certificate 6f Analysi@s

Gibbs Wire & Steel Company, Inc. 3751 Olive Road, South Bend, Indiana 46628

Date Shipped: 3/12/2013 _

BRISTOL INDUSTRY Cust Order #: 588077 -
630 E. LAMBERT Amount Shipped: 1777.00
BREA CA 92621 USA .

e

Description: 0.0200" / P/M.001 X 2.0000 P/M.003
C1050 Annealed Spring Steel Strip

t‘ Edge: # 3 ' Heat Number;|NLPQ5046
Mill Coil ID: Gibbs Coil ID: Gibbs Number:]26172
To Certify that the material shipped against your above order number is in accordanée with
Specification: ASTM A684-10A  AMS 5085E 7 /
C. 05200 Z wm__07100Y P 00080 Sul__ 0.0070
Si.  0.1710 / cr. 0.0600 Ni: 0.0700 Mo: 0.0200
' Coe Cu:  0.1400 N2:  0.0030 Fe:
T  0.0020 Al 0.0360 Be: W |
| n: Sn: Pb: Cb:
Ta: V. 0.0020
PRE-HEAT POST-HEAT ‘
MIN MAX MIN MAX

Tensile Strength:
Yield Strength:
Rockwell Hardness: B 60
Grain; :
Elongation % in 2" SCANNED

/
FEROLETO STEEL CO. -

 MATERIAL FREE FROM MERCURY.CONTAMINATION. - - - Glbbs Wire-& Steel Company,Inc.- - - - - - -

ORIGIN & MELT-USA Certification Clerk

ITEM# 980161 Alison Fink

D2 L BrECH:

Q.C# CLORPD

GWS #: 625406 Tel; (574)234-6071; Fax: (574)237-0712 D e3.228.7014 ALT 1




Feroleto Steel Company, Inc.

BRIDGEPORT, CONNECTICUT 06808

Fl ¢

Custorrior: Glbhs 1 : ; lOur'FS.# X ‘Z«% '
“Type: C*C Quality:

Orede: [ 050 Temper' ﬁ*’p% DateShlppad ‘9:7 {3

Chemlcal.Compposttion

N 7/ i

3 Gib Width: | c‘m QuanﬁtySthped' do& ‘e o

T T T e e e e e e e o e T Y e

uf CountryofOﬂgh........l..).{‘.};?:.; ....... ' Country of Meﬂq.u‘yﬁ. ................ |

- Spemﬁwﬁons

Carbon ~ C Manganesa - Mn " Rhosphorus - P...Sulphur ~ 8 Sllicon -

- A 001 .87 7.

',_Heatkn/[‘fqﬁ% / ‘ o ‘ n ‘ =' .
0 ' 5 ' ]

Hardneas Average: ..t o0 ieiniw

terial is Mercury-rise

loedliy that the chemloal compoeltton and mechanlnat pmpemes listed above were axbwed
chemical and: physloal test mports mat are on fﬂe )] ourofﬁoe whfoh conform to AISI Ohemfea

1
. . }
Authorlzed Signatura: .......A '97}"‘/% ’L

'nﬁe: ...... SuUpeVISOr. v e,

g

(262 zzs=7014 ALT 1) .

|




PA 1 Page
PHONE:- 774-983 8484
CERTIFICATE OF TEST FOR CON 7528331A HEATZ NLPQ5046
ga FEROLETO STEEL CO. INC. .
iy 2 ORDER SPECIFICATIONS |
BRIDGEPORY, CT 0asos CUSTONMER PO: % ORDER: 303672 ITEM: 50232881
SE— s SRt P
PROCUGT TYPR FORSIE IOUMDAA COSTOMER BPEC: |
TO: FEROLETD STEE. CO. INC. PRODUCT CATPGORY: ﬂ NAROKESS: MA CUSTOMER PART % 0225S
300 SCORELD AVENU! T ., % rerriaale CERT: 2
BRIDGEPORT, CT 06505 CARUGETIR: A ene SESTOmeR RO
ORDEREDWIDTH: 480500 MM ELONGATION:
WO TOL: okﬂlh_ﬂ Bmen:
|

JoB collL 8 SIZE WGT HARDNESS
30367201 7525331 79457
7E28a31A 0200 x 48,0000 21500
75232318 0200x480000 21280 _
HEATS NLPQS046 ‘ © EZ-MNc TALPr 009-S: 007 -St 71-Al: 038~CLE 14-NE D7-CR: D6-MD: 62-SN: 028-Tk OQ2-V: 002~
NBX 003 - N:'.008- B 00T -CA: 0006 - CE: *~ZR:*- A -8B * :
JoB 2 o SZE weT
37201 75253314 0200x48.0000 21800
HEATZ NLPQSD4E \ C 52-MN: 71}P: 008-S 007 -SE 471-AL: D38-CUE .34 -NI: O7-CR: .08-MO: 02-Sh: 028-T: 002-V: On2-
NB. ,003.-N: .008-8: 0003 -GA 0008-CE:*-ZR ~-AS:*.S&*>

=
O
a7 B
AR
T~
o
Meefactured in the Unlied States of Americs - BUY AMERICAN Gompfient. : D{NmN : m
Bexnesds with a separted yekie of * * ~ were ordetocied, and thus are ess than .001%. 1 :
NLNK Pennsyivania Camp, cesiifies tat the matesial listed kerein hos been esiad in soooriance with the meshods prescibad In the governing speciicalions. Dzl F Siddons .
Based apon he resuls of such testing, the material cordorms fo the speciications. Al #31i0g has been performed using the curmant revision of e festing gv!ﬂﬂgs
speciicaliorss. i

"225-7009 E
LT1)

(252.225-7014 A




AGibbs Certificate of Analysis

Glbbs Wire & Steel Company, Inc. 3751 Olive Road, South Bend, Indlana 46628

Date Shipped: 5/2/201?
BRISTOL INDUSTRY Cust Order #: 588077
830 E. LAMBERT . Amount Shipped: 1788.00

BREA CA/92621 USA /
Description:  0.05007  PM.002 X  1.850 P/M.003

C1060 Annealed Spring Steel Strip ‘
Edge: # 3 Heat Number: NLPQCgoe/

Mill Coll 1D: QGibhs Coll iD: Gibbs Number: 26271

To Certify that the material shipped against your above order number is in acoordance with
Specification; ASTM A884+10 AMS 6085G
C: 05164, Mn 063 P 00073 /Sul: 0.000—"

sk 0.225 Cr. 0.0598 NI 0.0834 Mo:  0.0245
Co: Cu: 0.1360 N2: 0.0076 Fe:
T 0.0021 Al 0.0558 Be: w,
Zn: ~Sn: 0.0227 Pb; Ch: ‘
Ta: V; 0,0011 “
PRE-HEAT POST-HEAT
MIN MAX MIN MAX
Tenslle Strength:
Yield Strength::
Rockwell Hardness: B 84 B 64
Graln: 4
Elongation % in 2" 1
Alison Fink - SCANNED
CLIFFORD METAL .
MATERIAL FREE FROM MERCU ONTAMINATION Glbbs Wire & Steel Company, Inc.
COUNTRY OF ORIGIN: USA Certification Clerk
MILL, SOURGE: DUFERCO
Y . ........c.. U S I
FNCMK PENNSYLVANIA 7
LJAB;AE
DATENM UL
: : . Fax : Q.C. #( 54
GWS #: 831448 Tel: (574)234-8071; Fax: (574)237-0712

DFAR 252.2
(252.225-701




|
L

bl RS &
LBEL L |

] ,
[
NUMX PENNSYLVANIA ! oceramor2 1Az
18 AOEASER BOULEVARD !
FARRELL, PA 16121 | Emns
PHONE: 724-965-8404 :
i
v S ﬂgﬂmggﬂgggs HEAT# NLPQOS0S .
ﬂnba e — ORDER SPECIFICATIONS :
K. 50633 CUSTOMER PO: AcSE? ORDER: 291085 TEM: 50239607 !
RENULTS FOR COR: 707108 wem QT WDUSTRY SPECT ASTI ASERRRe i
[SyeP TO: STER ggl“a-ﬂ" HASrseess: "B!. CUTTOMER :
~ RS MR PART ac B
[ METALS CROERED GRACE: 1050 HARDNESS RasQE WA cERTRE: T :
CROERED GAUGE: 0500 NCar et cusTOMR MOTE: :
2h DRIVE GAUSR TCR: +0018-0013 TEMS2 B '
PAWCA CT 08339 ORCERED WETE: 220000 SO EROMGATION: 3
WIOTH TOR: =, 40005000 BEND: !
2 '
JoB s sEE wer _
29108501 £500 x 420000 ._g
HEAT® NLPQOS09 C: 52-MN: .63-P: 007-& O10-B: 226-Al- 0565-CL: M: 68-CR 06-M0: 02-SN- 023-Tk 002-V: D0TI-NB-~
N 0078 -B: 0001 -CA: 0006 -CE-*-ZR: "~-AS: *- S8~ N !
i
i
w . ~
w = —
m s
B > L
i)Y H A
‘A B <«
; -
i = .
! e G.J
: #9a
” LA
] N
: C. m i
]
m oac
[ ,
- _
E&”“A!"n‘-v'ig!g’gggf - “ _ M“_m m
Manudachred pited Sates of Amedca -
NLMK Permsyivasia Gom. cartifies that e material lsted herain has been tested in with T methods pres n !he poverning apeciications. i
Based upon the resutt of such lesing, e o e spectications. All testing has been performed tsing 1o curreat sevision of the teeting %‘Eﬂlg
apeciicatons. )




'll": 28 HICKEY DRIVE

CERTIFIED TEST REPORT

PAWC

PAWCATUCK, CT
PHONE: 860-599-1600 FAX: B60-599-3220

06379

4/08/13
8145:15

PAGE 1

e

SOLD TO: 41783
GIBBS WIRE & STEEL
P O BOX 520
SOUTHINGTON, CT

ATTENTION: BETH

o T - - " - e o e P o g P O 0

Item# 1. 053 QUALITY BRAND COLD ROLL ANNEALRD SPRING STEEL

06489 0000

10506/// #3 SLIT EDGE
L0500 X €.7500 COIL

+-.0025 +-.005

ASTM A684-10A/GPS56-SREVC

part Number: 86140RN

COUNTRY OF ORIGIN: USA

MILL SOURCE: DUFERCO

MERCURY FREE

ACTUAL ROCKWELL: B 84
HEAT NUMBER NLPQOQO9,////

CARBON (C)
MANGANESE  (MW)
PHOSPHORUS (P)
SULPHUR (8)
SILICON (8I)
ALUMINUM (AL)
BORON (B)
CALCIUM (CA)
CHROMIUM (CR)

COPPER (Cu)
MOLYBDENUM (MO)
NICKEL (NI)

NITROGEN (N)

e PIN— e e (SN e

TITANIUM  (TI)
VANADIUM (V)

,5154
.6306
.0073
,0097
.2257
.0558
L0001
,0005
,0596
1360
,0245
.0076

0227 ..

.0021
,0011

Order Number: 32131 Q
Customer Order Number:
026271

AMS-5085G

JU“ b' ‘?ELJ{ ‘
‘ggfg STSTESY -
252.225-7009

DFAR ALT 1)

(252. 225-7014

¢

|

correct

Wiﬁé"éEkEf'EEYEIfIéE"Eiiﬁ'Eﬁé"&bave“

figures are a true an

copy of those contained in the

records of the Company




KAISER

CERTIFIED TEST REPORT

ALUMINUM http://Online.KalserAluminum.com
FABRICATED PRODUCTS

Tennalum

309 Industrial Drive v enrat Bt it

Jackson, TN 38301

731-423-2811 WADE BTN

cU. NUMBER: [CUSTOMER PART NUMBER: ___ |PRODUCT DESCRIPTION:

43-107214-1 Cold Finished Round |

[RATEER ORDER NUMBER JLINE TTEM JSHIP DATE: ALLDY.’/ [TEMPER; )

685405 1 01/15/2013 7075 / T65J

IWEIGHT SHIPPED: QUANTTITY: BA. NUMBER: DIAMDAFII'Hy WIDTH: LENGTH:

3933 |bs. 1435 pcs, 34887 0.6875 in 0.000 in. 144.0 in.

SHIP TO: SOLD TO:

Braico Metals Bralco Metals

15080 Northam Street 16080 Northam Street

La Mirada, CA 90838 USA La Mirada, CA 80638 USA

Test Code: 1000 AC

Actual Physical Properties

Lot Numbar . LONG. LONG.
UTS YTS8 ELONG.
ki ksi %
10040116 ¥ B3.9 77.3 14.0
83.0 75.7 15.0
84.5 77.5 16.0
82.6 75.8 16.0
Chemical Composition, WT. % (Aluminum Remainder)
8i Fe Cu Mn Mg Cr Zn Ti OTHERS OTHERS Lot
; P, / / P P o EACH  TOTAL /
Actual 0.090.27 1.5 0.027 2.770.20 6.0/0.0% 10047116 ~
Max 0.40 0.50 2.0 0.30 2.9 0.28 6.1 0.20. 0.05 0.15
Min 1.2 2.1 0,28 5.1
Specifications
Standard: ISO 9001, ASTMB211-12,AMS4123H, AMS-QQ-A-225/9, s41é§g£&l§_1§§£
DATI?U,L!J.;
Q.C. #
DFAR 252.225-7009
(252.225-7014 ALT 1)
CERTIFICATION 1

Kaiser Aluminum Fabricated Products, LLC ("Kaiser") hereby certifies that the metal ship|

been inspected and tested and found in

description set forth in Kaiser's sales acknowledgement form. Any warranty is limited to
general terms and conditions of sale, Test reports are on file, subject to examination.

under this ocder has

o]
conformance with the applicable specifications forming a part of the
at shown on Raiser's

John Rennekamp, Quality Manager Plént Serial: 182708
' Kalser Order Number: 685405
éfyaﬂ Page 1 of 2 1 Line Item: 1
I Sold to: BRISTOL INDUSTRIES PO: 588500 Part:  Order No.: 365420
t

TR clerk.signature:

SCANNED




e e s A ——
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o s e &

KAISER
ALUMINUM
FABRICATED PRODUCTS

Tennalum

309 Industrial Drive
Jackson, TN 38301
731-423-2811

4

MAD

¢ rennaLun )

i
PREFERRED SUPPLUER

CERTIFIED TEST REPORT
hitp://Online KalserAluminum.com
R

IN USA

Miscellaneous Notes
Made in USA

This material was melted and manufactured in
in aluminum alloys.

Aluminum in the manufacture of this material.

fictitious or fraudulent statements ox entri
felony under federal law.
This material meets the requirements of

(cold finished) T6 temper, AMS
(QQ-A-225/9E (CANCELLED). Material is RoHS compliant.

the USA.” Mercury is not a normal contaminant

Neither mercury nor any of its compounds were utilizasd by Kaiser

A89100C:2009 The recording >f false,
es on the certificate may be ounished as a

4-.22L and

LAB APPROV
DATHN O ¢ Bldpey,
LA

Q.C. # N\
DFAR 252.225-7009
(252.225-7014 ALT 1)

CERTIFICATION
Xeiper Aluminum Fabricated Products, LLC ("Kaiser™) hereby certifies that the metal shipped undex this order has

been inspected and tested and
description set forth in

general terms and conditions of sale.
John Rennekamp, Quality Manager

6&—'

Test reports avte

Page

Kalser's sales acknowledgament

found in conformance with the applicable specifications formir.g & part of the

form, Any warranty is limited to thit shown on Kaiser's
on file, subject to examination.
plart Serial: 182708
Kaiser Order Number: 685405

2 of 2 Line Item: 1

Sold to: BRISTOL INDUSTRIES  PO: 588500 Part:
TR clerk signature: '

Z

Order No.: 365420




